D))

(

©

1/10 COMPETITION TOURING CAR

INSTRUCTION MANUAL

IXBRESS;

www.rc-xpress.com



Turnbuckie M3 x 39mm
XP-10I57

Turnbuckie M3 x 29mm
XP-10i56

Turnbuckie M3 x 18mm
XP-10i57

4.8mm Ball i0mm Thread
XP-10i51

4.8mm Ball 6mm Thread
XP-10i49

4.8mm Ball 5mm Thread
XP-10i48

I5mm

4.8mm Fial Type Ball End I15mm
XP-10636

13mm

4.8mm Flat Type Ball End I3mm
XP-10635

10mm

e

4.8mm Fliat Type Ball End I0mm
XP-10634

6

Composite Anli-Roll Bar Ball Joint
XP-i0652

For Rear Camber Link

For Steering I15mm

For Servo
é 6
5mm mm
. Compoasile Anti-Roll Bar Ball Joint
For Swaybar J
4.8mmBallEnd =

10mm Thread

6mm

10mm
Page |



Fiat Head Screw M2.5 x 8mm
XP-40044

Bevel Gears 18T
XP-10009

Bevel Gears 10T
XP-10009

O-ring 25 x Imm
XP-10i183

Gear Diff Cross Pin
XP-10009

=)

U

Diff Gaskel
XP-10i79
Alu Gear Diff Outdrive Adapler
XP-10i25
Bearing 10 x 15 x 4mm Composite Adjustment
XP-40065 Ball-Bearing Hub
XP-10i07

Silicone Gear Differential X-RING 5x2mm
XP-10600
)

Pin 2 x 9.8mm
XP-40069

Gear Differential Case
XP-i0008

Spacer 5 x 15.5 x 0.4mm
XP-10i81

©)

Spacer 3.6 x 9.5 x 0.2mm
XP-10i82

Gear Differential Cover
XP-10008

Diff Gasket

O-ring 25 x Imm

Alu Gear Diff Outdrive Adapler

Spacer 3.6 x 9.5 x 0.2mm @

Pin 2 x 9.8mm

Gear Diff
@Aﬂas Pin ‘%

Bevel Gears 10T

Low Grip High Grip

1.3g Diff Oil

Nole The Direclion

3000cst 15000 cst

Composile Adjustment Bail-Bearing Hub

==

Composite Adjustment Bali-Bearing Hub

Page 2

XERESS

www.rc-xpress.com



Composite 38T Spool Set
XP-10264

Composite Adjustment Bail-Bearing Hub
XP-i0i07

Bearing i0 x 15 x 4mm
XP-40065

ENE

O

[e]

Titanium Ouldrive Adapler 3.5mm
XP-10671

Round Head Screw M3 x I2mm
XP-40040

@ Round Head Screw M3 x I2mm

Composite Adjustment Bali-Bearing Hub

38T Pulley Cover

\x\x

Bearing i0 x 15 x 4mm

Page 3

IXBRESS

www.rc-xpress.com



Spur Gear 64P 1i12T
XP-40084

Cenler Pulley Cover
XP-10644

Cenler Pulley A
XP-10644

Center Puliey B
XP-10644

© 1

Centler Pulley Post
XP-10620

Round Head Screw M3 x 6mm
XP-40037

@ Bearing 5 x 10 x 4mm
XP-40064

@ Bearing 5 x 10 x 3mm
XP-40063

5 x 7 x 0. Imm Spacer
XP-40117

5 x 7 x 0.2mm Spacer
XP-40086

©)
O

Round Head Screw
M3 x 6mm

@ Bearing 5 x 10 x 3mm

Bearing 5 x 10 x 4mm

©5x7xa.2mm

Different spurs may have
different thicknesses,

add enough shims lo remove
all play but ensure movement
D) is slill smaath.

Center Pulley Post

Kt\dd CA Glue to each hole

~

Centler Pulley Cover

64P Spur Gear

High Composite Spur Gear 64P 94T
XP-40i22

High Compasite Spur Gear 64P 96T
XP-40082

High Composile Spur Gear 64P 98T
XP-40081

High Composite Spur Gear 64P i00T
XP-40i2]

High Composite Spur Gear 64P 110T
XP-40083

High Composite Spur Gear 64P 12T
XP-40084

High Composite Spur Gear 64P 114T
XP-40085

Add CA Glue to each hole

/
N

Center Pulley Cover

ola

Page 4

XBERESS

www.rc-xpress.com




Bag E, Carbon, Screw, Spacer and Bearing Bag

F

Servo Side Mount
XP-10I36

Servo Horn 23T for
Sanwa, KO
XP-10i63

Servo Horn 25T for
Fulaba
XP-10163

Servo Spacer
XP-10i136

Anlenna Holder
XP- 10001

Aluminum Steering Pos}
For Dual Servo Saver I1.5mm
XP-10494

Alu Shim 3 x 5.5 x Imm
XP-10119

Fiat Head Screw M3 x I0mm
XP-40049

Fiat Head Screw M3 x 6mm
XP-40046

Battery Stopper
XP- 10185

Bearing 5 x 8 x 2.5mm
XP-40061

Bearing 3 x 6 x 2.5mm
XP-40060

Round Head Screw M3 x 8mm
XP-40038

Round Head Screw M3 x 6mm
XP-40037

U U

XQ 10 Aluminum Mid Molfor Servo Mount
XP-10555

Aluminum Dual Servo Saver Arm 18.5mm
XP-10650

026

CEISICREDICERS)

Bearing .Bmm Bali 5mm Thread A Caulion Use 8.0 / \
3x6x2.5mm Bearing if ¥ Bulton Head Screw
3x6x2.5mm '.—' M3 x 6mm
Shave OFff Materiai When
. =~ Using 8mm insert
Fram Seyva Link Bearing
— 8.0mm Ackermann 5 x 8 x 2.5mm

P Bearing
- Q
)® [ g ‘ 5x8x2.5mm
QW 9.0mm Ackermann
6@ 3x55x Imm Steering Plate
Round Head Screw Aluminum Steering Post

4.8mm Ball M3 x 6mm g For Dual Servo Saver
6mm Thread 1L.5mm

Steering Plate

) _~Steering Plate
Default

8.5mm Ackermann

S ———
Round Head Screw
M3 x 6mm

Graphite 3.0mm Floaling Servo Holder
XP-10343

.

Fiat Head Screw
M3 x IO0mm

Battery Stopper

Alu Shim

3x55x Imm

Servo Spacer

Round Head Screw

M3 x 8mm g@
3.

Flat Head Screw
M3 x 6mm &

%

Flal Head Screw
M3 x 6mm

Flal Head Screw
M3 x 6mm

X@i0 Aluminum Mid Mator
Servo Mount

Servo Spacer

4.8mm Bali Servo Horn
Aluminum Adjustable Ackermann 6mm Thread ﬁ
Steering Plale For Dual Serva Saver g@@
XP-10745 Round Head Screw M3 x 8mm

@@ Round Head Screw
M3 x 8mm
d S
Page 5 IXBRESS

www.rc-xpress.com




P-40066

rrrrr

Bearing 3 x 6 x 2.5mm
XP-40060

Molor Mounl Post
XP-10i35

XQ 10 2.25mm Graphite Mid Molor Main Chassis Plale
XP- 10551

Spacer <
x5 x 0.2mm j@
f(lgf ‘H_’eggEScrew M3 x 6mm /ﬂ@
) )@ Keviar Drive Bell 3 x 35Imm
@ XP-1064
m  Round Head Screw M3 x 8mm /@ Bearing =
“““ i XP-40038 3x6x25mm
Round Head Screw M3 x 8mm @
Spacer 3 x 5 x 0.2mm Motor Mount

Mid Pulley Aluminum Rear Sliffener Plale

==

Post

]

%Rﬂund Head Screw M3 x 8mm

Fial Head Screw M3 x 6mm

Fiat Head Screw M3 x I0mm

Mid

Pulleg Aluminum Rear Sliffener Plate
XP-1054

o)

, o o o
— [T
XQ 10 Aluminum Mid Matar Mount
XP-10553
2 R o ety ©
60 o 0 TN N
©- | 9000000 SEMNO 6 O O
©® O Og 5 © 0%
$ © ® © © © S
© © © @ @

Page 6

IXERESS

www.rc-xpress.com



Alu Lower 2-Piece Suspension Holder
XP-10i23

Fiat Head Screw M3 x 6mm
XP-40046

Eccentric Bushing Sel
XP-i0i27

Separale Bulkhead Type A
XP-10588

Separate Buikhead Type B
XP-10589

“)

.y

Z Choice of either 0.5 or i mm offsel from center

Diagonal Offset
Use either 0.5 or imm lo shift the roli cenler in 3

diagonal direction from
the center.
Eccentric Bushing Sel
qx XP-10i27

Alu Lower 2-Piece Suspension Holder XP-10i23
Horizonlal Offset

A= O

Aluminum FR One Piece Suspension Mount
XP-10637

f Il
),
0.5

Lower Suspension Mount Spacer 0.5mm

XP-10726

Fiat Head Screw

M3 x 6mm & @

Separale Bulkhead

5 0.5
For High Traclion
05

Flal Head Screw

M3 x 6mm 8 8

Type B

Separale Bulkhead I f
Type A

Flal Head Screw
M3 x 6mm

Brass FR One Piece Suspension Mount = z;t:t;:::crew
XP-10638
page 7 XPRESS

www.rc-xpress.com



e
e
£
in
n
<
F
|
Q
o

Round Head Screw

Round Head Screw M3 x 6mm

B

Aluminum Upper Deck Coliar

eplace Bearing 3 x 6 x 2.5

For High Flex Setup

LR

mposite Upper Deck _

liffener

P Co
L | |sti
2

Round Head Screw
g M3 x 6mm

¥

&
&=

Round Head Screw

M3 x 6mm

Default Selup

g
3
U
wn
v
c
(]
c
Q
=
u
&
m
(=)
&
m

-
u
S

£

=
wn

g
()

o
g
Q
=)

FS
n
a
5
u

Round Head Screw M3 x 6mm

XP-40037

Default Selup
High Response
Low Response

Default Selup
2.0mm Graphite Upper Deck

For Flex Elimination

XP-10639

Bearing 3 x 6 x 2.5mm

oQ o

o O
o o-

oQ o

Optional

Round Head Screw M3 x 4mm

XP-40036

(w

Upper Deck Stiffener
10566

XP-

O O
SHs

Page 8



8. Upper Clamp Assembly
Round Head Screw M3 x 8mm g

'W\\\\\\l\\‘{\l\‘f\‘{ﬂl\\l‘\\\l Round Head Screw M3 x 8mm g
XP-40038
XQ 10 Separate Upper
Bulkhead Type B
0,
I h ‘
XQ 10 Separale Upper
XQ 10 Separate Upper Bulkhead Type A Bulkhead Type A
XP-10563 <

Round Head Screw M3 x 8mm

I
XQ 10 Separate Upper
Bulkhe‘ad Type A

XQ 10 Separate Upper

> / v
< \! N
5 L@l
] GS
Cl i
& -/x 2
2 L

XQ 10 Separate Upper Bulkhead Type B
XP-10558

— D

Camberlink Mount Front

_______ Xp-loio5
[ ]
Nole: Flal surface of the
camberlink mount faces
upwards
Round Head Screw M3 x 8mm
* Assemble left and right

in the same way

Nole: Flal surface of the
camberlink mount faces
upwards

!!!!..!!!!

Round Head Screw M3 x 8mm

XBERESS

Pag e 9 www.rc-xpress.com



Fiat Head Screw
M3 x 5mm

g
-
v
b
8
kS
-~
T

M3 x 6mm

&

Screw Bag

Flal Head Screw M3 x 6mm

XP-40046

Flal Head Screw M3 x 5mm

XP-40045

Flal Head Screw
M3 x 6mm

ESS
www.rc-xpress.com

XER

Page 10




Hard Composile Steering
Block Right
XP-10247

Hard Compoaosile Steering
Black Left
XP-10247

Hard Compoaosite
Steering Biock
Piate Right

, XP-10247

Hard Compaosite
Steering Biock
Piale Left
XP-10247

@ Bearing 5 x 10 x 3mm
XP-40063

Bearing 5 x 10 x 4mm

XP-40064

Alu Wheel Hub Red

XP-i0i29

Pin 2 x 9.8mm
C—  xp-qo063

\‘N ““J\W‘l i

Round Head Screw M3 x 8mm
XP-40038

Fum Cap Head Screw M 1.6 x 4mm
XP-10i29

il Hex Sel Screw M3 x 2mm
‘ XP-4005i

5 x 7 x 0.2mm Spacer
XP-40086

(—— ) Sleel 2 x I2mm Flalspol Pin
for Universal
XP-40071

Driveshaft Protector Blade
XP-10i28

Steel Double Joint Universal Shaft
XP-200i8

Hard Compoasile Sleering

Block Plate Left == ) Steel Double Joint
: - Universal Shaft
@ W
N /,} J
/@ 5 x 7 x 0.2mm Spacer
= , ,@ Bearing 5 x 10 x 3mm
Bearing < ﬁ\
5x 10 x 4mm | S
Cap Head Screw I Hard Composite Steering Block Left
M1.6 x 4mm I T8
b Hex Sel Screw
< M3 x 2mm
Steel 2 x I2mm \ §@)
Flatspol Pi [
Pin 2 x 9.8mm aspat Fin }
Alu Wheel Hub Red ] ;/® '

Driveshaft
Prolector
Blade

Hard Compoasile Steering
Block Piale Right

5 x 7 x 0.2mm Spacer

Bearing 5 x 10 x 3mm .
Bearing

5x 10 x 4mm

Cap Head Screw

MI.6 x 4mm

Hard Composite Steering Biock Right

EN /@
Pin 2 x 9.8mm y @

‘ ‘ Alu Wheel Hub Red

XBERESS

Page II WWW.rc-Xpress.com



| Hard Strong Composilte V2
C Hub 4 Degree Left
7 XP-10810

Hard Strong Composite V2
C Hub 4 Degree Right
XP-10810

Sel Screw M3 x 3mm

ﬂ )

Ry,

3mm Ouler Suspension w/ Groove

@

Hex Sel Screw M3 x 8mm

Suspension Pivaol Pin 3 x 42mm

Composile C Hub 4 Degree L (Strong)

Hex Sel Screw M4 x I0mm

@e©

Suspension Pivol Pin 3 x 42mm
XP-i0i39

. JTT

3mm Ouler Suspension Pin w/ Groove

XP-10602

Ol

Alu Shim 3 x 5.5 x Imm
XP-10119

(Strong)

i = S
Sel Screw M3 x 3mm /® & =0\
XP-40052 Suspension Pivol Pin Alu Shim 3 x 5.5 x Imm - E \SV7)

3 x42mm

Hex Sel Screw M4 x I0mm
XP-40056

(A

Hex Sel Screw M3 x 8mm
XP-40054

1 3mm

Front Compaosite Suspension Arm

&

Hex Sel Screw M3 x 2%

3mm Flal Spot Suspension
C Hub Upright Pivat Pin

=

Sel Screw M3 x 3mm

IXERESS)

www.rc-xpress.com



Bag I and Bag Spacer

Alu Shim 3 x 5.5 x Imm
XP-10119

King Pin Collar V2
XP- 10401

-

Composite Body Support Brace
XP-10819

o)

Compaosile Body Support Base - Left
XP-10819

£ s

Composite Body Support Base - Right
XP-10819

Composile Body
Hex Screw Round Head M2 x 6mm Support Brace
XP-40100 4.8mm Bali

M2 x 6mm 10mm Thread
i Round Head Screw
Tl
Sel Screw M3 x 3mm
XP-40052 Compasile Body g
Support Base Left

Hex Sel Screw M3 x 3mm ®

M2 x 6mm Round Head Screw

5mm
H:mm King Pin V2 10mm
XP-10401 From Front Camber Link

Alu Shim 3 x 5.5 xImm

King Pin

Composite Body Support Brace

Compaosile Body Support Base

Hex Sel Screw M3 x 3mm

From Front Camber Link /

Alu Shim 3 x 5.5 xImm

Flanged King Pin Collar

Page 13

IXBERESS

www.rc-xpress.com



ARRESS

www.

E
g n o
A Q Q
i) w
ts i O g
— 8 S om & !
[TIN=] n a—h [
ST aQ LG
] n = - B
S us
..l.m lﬂl -m- WH
[ S X Q
6 € 5] 15
<] - ~ g
= o S g =%
[ ) - & Yo} c
<= 23 ° O c W m..n_
u E <® o 8 T g
£ 9 ful 0
s & c 23
= o W < wn
8 w g
= 35
8y - ES
-
ES & 58 g2 £
€ — " < ] E
] n o o —_—
~c =] oY 9 X
g2 £ W E >
-
S & W 988 "
o0 2 o=
5° @ g o
9S85 wu B m
BLEY = € 9%
SSS§ E gu§g , —m) E
SNy oy N.=E 0 £
afcw 8 GS2E E" E "
a3 usE TU~ E _m m
3 " i),
U " N
> S
m S
E n
:
a 2 T
2 &
@5 )
=
5
§ :
]
[=] —
= — >
A s in
\ \&J _“
m
\ E
£
Y "
\ 2
2 <

Page 14

coll )

&

1

o
- 3
1 Q
o ) i :

5 g
O a —~— a

1] n 2

a )

n m n

& 3 9 y

() [ w - lm' %

8 E x &« Q <

D.. 13 m (=] -

-~ £ o o
O s In 3 ] W

: p u 2 . 3 e 3
Q) 9 x N — @ e =
— 3 ™M Vg :e, 2 — st
— s ED R - £3 — ! @

95 — £3 MU g = L w &8
— a2 (= I Ud —] Pl
— ad 2d ®d w X — Ssg
— IR = T % @ T X




\ V. —""
EXELLTE;

ZAN (] [6]7) I5. Rear End Assembly

>
)
&

[
Bearing 5 x 10 x 4mm \
XP-40064 C. 1 %
Alu Shim
Alu Wheel Hub 3x55x Imm
XP-10129 d Bearing From Rear Camber Link
N

5x 10 x 4m mm Ew

4.8mm Ball 6mm Thread / 14mm \

Pin 2 x 9.8mm
XP-40069

( Steel 2 x 12mm Flalspal Pin
for Universal
U

@ H Hex Sel Screw 3o

Alu 5him 3 x 5.5 x Imm
XP- 10119

/ | Bearing 5 x 10 x 4mm
@ Cap Head Screw M1.6 x 4mm
G

LA
@ /ﬁ
Composile Rear -
Upright (Strong) @

Pin 2 x 8.8mm Alu Wheel Hub
Composile Rear Upright (Hard) V2
XP-10822 Hex Set Screw
M4 x 10mm
Alu Shim
3x55x Imm v
i Sel Screw M3 x 3mm
XP-40052 Strong Rear Composite
Suspension Arms V2 ¢
(I O = ||
3mm Ouler Suspension Pin w/ Groove y3mm

XP-10602

Alu Shim

Hex Sel Screw
3x55x Imm

M4 x I0mm

Alu Shim
3x55x Imm

% Hex Sel Screw M3 x 8mm

Suspension Pivol Pin
3 x 42mm

Alu Shim
3x55x Imm

Strong Rear Composite Suspension Arms V2
XP-10923

Suspension Pival Pin
3 x 42mm

H ) Hex Sel Screw Strong Rear Compaosile

Suspension Pivol Pin 3 x 42mm M3 x 6mm Suspension Arms V2
XP-10i39

M@
I

Universal Shaft Rear
XP-10i67

m Hex Sel Screw M3 x 2mm
XP-40051

(—— ) Sleel 2 x i2mm Flatspol Pin

for Universal Sel Screw M3 x 3mm j;n:; rgzceer Suspension Pin
XP-4007i
Sel Screw M3 x 3mm

roge 15 XPRESS

www.rc-xpress.com




www.rc-xpress.com

XERESS

Page 16

\
5 u
wn
g
F L -
a /
@
g
k] £
c c
g g
= @
8 - N
(']
£ & /
& S 7
= 0 \
w E E PO
[~ [ = = 7
9 VU Q —~A0 =9
s §Y m D)) law: /e
. 58 T uS : )
S 2 T3 4y E /
Eo @ 8§88 &3 (S ‘
(S I~ SE _ug c ]
IEW_E oc ] Q
n o = - 0 = 0c = x
cEuCc B S u [w]
Soe8 m8 Sy o m
Sunyg N5 TTE = N
.0 y o Scoo6 = S
B3&E 4@ ITUE o u
= 0 = O G
™ ey X n
U ) 5 o
Q € (Y}
w [ ..H.
w 5
Q [
o
9
2
.m. )
7 8 5
SECROHERE
=]
2 2 0§ g
0 Q © .8 T o
(S 2 <3
0 & 53
o o r
M RS 38§
§9 B &
7 Sd 8
.M ﬁ. =X MMR
w < h X
L
1]
gl S e & —
(Y L 1 - =
"l O ;
(W) [ = =]
S ] — 5
0o ] — =
=15 B CRBE
o § O B
2 g :
m g _Ia a
- oy E 3
Q =} c wn
] @ E Q o
a y _“ 5 g = g
A & 2 & = Sy T
= T 2 g - §q
(=] ] [ £
o Qe 3 3 & - o 38
- I s o9 T ( u N o L@l 52
] - - [ I | o] En ED o3
(&) — m M u 9 ey \ = = == —— RP
o e S T8 — = €9 —/ &9 — w
FRELOAH) B+ HEGER () 58
m - ITX T < w X <X — o 1




www.rc-xpress.com

IXERESS)

Page 17

S
E
n
>
m
S
3
1" 2
n [}
g x £ «
®Y 3
EXU n
m m = o n
| 8§ g x
E b E .ms&
= x = o
£ 5y 58 E 8373
> 2® x @Mw
s aa s 35
: : <8
& & )
=] o
k E E £
= E € (3 5
n (S n ]
m “ m ni m
* o s o o &
B ' < : S > =
o w [ N wiR wg @9 ol
- 0 - -
c € £ o T o g Q £ 9 c =
M L E g m .“a. Hd.. By <2
m \ i G o u o sS4
& 2 M m oy 2% @x @mx I%
- 1] = y \\"\‘
x @, @ ] ez )
g 23 58 3 N2 7 6) e
@ == xS ) N‘VJ\ _ = @)
T =0 ) A‘\\\\\\ = =
< X T &
< % C




Long Travel Short Shock
Composite Shock Top Connecter
XP-10724

Long Travel Short Shock
Lower Connector
XP-10724

Alu Short Shock Cap
XP-10578

Alu Lower Shorl Shack Cap
XP-10579

Alu Short Shock
Adjuslable Nut
XP-10580

Long Travel Aluminum
Short Shock Body
XP-10725

Short Shock Shaft
XP-10582

4 Hole Pislon
XP-10i59

Shock Absorber Membrane
XP-10147

E-Clip 2.5mm
XP-40057

Shock X-Ring
XP-10601

4 Hole Piston

Alu Short Shack
Body =

Alu Short Shock
Adjuslable Nut
Shock X-Ring

an angle as
shown.

Inslall the shock
bladder slowly on

Cycle The Shock Shaft in a Upwards
And Downwards Molion To Bring

Alu Short Shack Cap

Short Shock Composite

Shock Top Connecter @

Shock Absorber
Membrane

v

Page 18

IXBRESS

www.rc-xpress.com



OOOOOOOOOOB

swu

Graphite 3.0mm Rear High Flex Shock Tower

N

Round Head Screw M3 x Bmm

XP-40037

XP-10577

Shock Spring Medium

Silver
XP- 10169

Body Height Adjuster

Support
XP-1000i1

Body Clip
XP-10055

Rear Body Post

XP-10863

Alu Shim 3 x 5.5 x Imm

XP-10119

Pivol Ball 5.5 mm

XP-10i2i

]

XP-10560

Short Spring Relainer

( Short Shock )

Round Head Screw M3 x 8mm
XP-40038

XQ 10 Shock Tower Rear 3.0mm Graphile

Round Head Screw

M3 x 8mm

)

B

(i

Uity =il
N
| \——

Body Clip

Round Head Screw
M3 x 6mm

Page 19

IXBRESS

www.rc-xpress.com



Fiat Head Screw M3 x 8mm
XP-40048 Round Head Screw

\\ M3 x 8mm
‘ Graphite 3.0mm Front Shock

%\rower (Shart Shack)

Alu Shim

Flal Head Screw M3 x 6mm
XP-40046

Ol

Alu Shim 3 x 5.5 x Imm

XP-101i3 Round Head Screw .
Alu Shim G
M3 x 8mm 3x55x Imm ({5 G
Default Selup ’ ) Round Head Screw
M3 x 6mm
% O O (’D Flat Head Screw M3 x 6mm
O O
Graphite 3.0mm Front High Flex Shock Tower
XP-10833
Composilte Lipo Baltery Backstop

Round Head Screw M3 x 6mm

XP-40037

Prepare These Composile Baltery Holder From Bag O

roge 20 XBRESS;

www.rc-xpress.com




IXERESS,

www.rc-xpress.com

Page 21

= NN TR Z Y,
§ % ENIN AT S u
S DN SAN = <]
N Y ]
c < //50\i\.a = =] o
5] & N & -
= O h Als&.« E.Wm 3
X € ~Z ¥ =
g § ST/ ] C 3
..Dh 2 N3y VNG === 583 -
- / § L=
B 5]
Q ﬁ = 2 _:D_H:D. Q
= § £ S
E—
0 wn o
v 3 o RE = ®
Q ) = u 0o S
u 0 I
N n Q .IX -
m FM Q c
=) - , 8 i -
Q
™ e u = 9 Q
R ¢ : : S
Y g 5o T
n = [0} s = % [Tl ]
S8 g o =
g8 y 0 o SRk
83 T 2 s m B
’ SE 2 % L3
Ny I T T W €
: B Ry =y R
5 sx & 3 £Q
m ] ] Qo O
Mm eS @ m S &
n
25 ¢ ——) —a —)
=
® M
[rg 2 2 o by
[ 5)))] ]
(v} E d
DE \ E T
8 & &3 5
I _“X w
& §2 £) D
ek LI -~
3 = 9
W E a %
o E E T S:
A g §.c g&
] T =88 R
[ > - =]
- 0§ [Tl
AN\ & \ oM m nm = £ N
W T = 285 ¢
m ’w\.\,‘ > GG u Y5
5 A 5 2EE &8 )
-— ._.’ =
2 — % WS 3 |
s VGG 2 Qooons
< AN le/‘limrf =] @ A
f i&d\‘\ﬁ.\\ @ M -.m_. m
.04&\ ] a ] & £ E
a7 = E 3 = g E
X [y E LN 9 x §
= .M T TN I M x x
> as ~F S m m
£ 2 [ ET S ® 2 S =
{ S oo =m (]
X £ N dx By @ & 8§ &
m B g -~
2 g 8. 8m 28n ¥ 2 5 B8 3R, 8, &
0 2 TR D 8 8 R Q £ @ @\ o U v® oo
] N Q 2a Q py o £
o 8 8 &g gun s S < Q. & R ] ng §£8 &5
2 Eqd =7 s 54 g A u G @ 3 5 e T T
oo u o uw X A\ S 0mN ~N ~N S =3 =
= kY ax 2K x .dlv Lo~ TN IR §d Eg ®a
k Mk - (QDQDQ-:“W m.-ﬂl-wa wm wm X WX X
] VAN -] = = -
- § s S854 R4 B =
@ IR C O UTUX mX mxX = =
Qg9 <g |0 = =
E un o s = = =
Q o o = = =




Lower Bumper
XP-10863

Bumper Plale For Light Bumper
XP-10863 Optional XP-10243 , XP-10387

| 0000000000000000d]

Front Bady Post
XP-10863

Foam Bumper Light
XP-10562

Body Height Adjuster
Support XP-10863

Body Clip
% XP-10055

Fiat Head Screw M3 x I0mm
XP-40049

Fiat Head Screw M3 x 8mm
XP-40048

I
OOOOOOOéOOOOOOOOCB

Composile Baltery | Compaosite Baltery
Holder Post i i . . Holder Post

For LCG Ballery Freely Adjust Height Of Post With Shims, For Standard Ballery
XP-10717 Change To a iI6mm Screw If Needed XP-10717

aoaooaoooooooaoo@

(e

&

Lower Bumper
2\
S
Flal Head Screw M3 x 8mm

Flal Head Screw M3 x 8mm

Body Clip

Bumper Piate For Light Bumper

Body Clip

Foam Bumper Light

Front Bady Post

Fiat Head Screw M3 x I0mm

www.rc-xpress.com



A

Round Head Screw M3 x 6mm

I ESC Not Included 1

I Battery Nal included 1

I Tires Nof Included |

......} / A &
/ .\&\\.W\h
(AN o
of <l
-“ b [0}

&i'/ i
»\/./.\

I Receiver Not Inciuded 1

Nul 3 x 5.5mm

8
d ]
=

<

2
0oconcacd b
V)

Fial Head Screw

M3 x 6mm
Lock Nut 7mm

IXERESS,

www.rc-xpress.com

Page 23

[ Pinion Not Include:

I Double Sided Tape Not Inciuded 1

40037

Round Head Screw M3 x 6mm
40046

E

E

o
— x
o m
B s
E N
£ o
5 v
=2 °
5 8
-] T
a b3
S o
- T

Nul 3 x 5.5mm

Screw Bag
XP-40067

XP

S
N
-
=)
=3
g
Q
-~

XP-40068
XP-
I Tires Not Inciuded |

Lock Nut 7mm
H
]

b |

®
©




Parls List

XQ@10 Original Parts

XQ@10 Original Parts

Model Number

Product Name

Model Number

Product Name

XP-10008 Gear Differential Case and Cover XP-10581 Aluminum Short Shock Body 2pcs

XP-10009 Gear Differential Bevel Satellite Gears Set XP-10582 Short Shock Shaft 2pcs

XP-10011 Gear Differential Repair Parts XP-10588 Separate Bulkhead Type A

XP-10022 Gear Differential Set XP-10589 Separate Bulkhead Type B

XP-10105 Front Camberlink Mount 2pcs XP-10600 Silicone Gear Differential X-RING 5x2mm 10pcs
XP-10107 Composite Ball Bearing Tension Adjustment Hub 4pcs XP-10601 Shock X-Ring 10pcs

XP-10109 Composite Steering Block Pair XP-10602 3mm Outer Suspension pin w/ Groove 4pcs

XP-10114 Aluminum FF Lower 1 Piece Suspension Mount XP-10607 0O Ring For Spring Adjust Nut 4pcs (Short Shock]
XP-10119 Aluminum Shim 3x5.5x1.0mm Red 20pcs XP-10610 X371 X318 Double Joint Universal Shaft Bone

XP-10120 Aluminum Shim 3x5.5x2.0mm Red 20pcs XP-10611 XQ@1 X318 Double Joint Universal Shaft Axle

XP-10121 5.8mm Pivot Ball 8pcs XP-10612 X371 XQA1S Double Joint Universal Shaft Case

XP-10123 Aluminum 2 Piece Suspension Mount 2pcs XP-10613 XQ1 XA1S Double Joint Universal Shaft Coupling Pins
XP-10124 Aluminum RR Lower one Piece Suspension Mount XP-10620 Center Pulley Post For X@10 17.5MM

XP-10125 Aluminum Gear Diff Outdrive Adapter 2pcs XP-10630 Bando Kevlar Drive Belt Front 3 x351mm

XP-10127 Eccentric Bushing Set XP-10634 Grey Composite 4.8mm Flat Type Ball End 10mm 4pcs
XP-10128 Driveshaft Protector Blade 8pcs XP-10635 Grey Composite 4.8mm Fat Type Ball End 13mm 4pcs
XP-10129 Aluminum 5mm Wheel Hub Red 2pcs XP-10636 Grey Composite 4.8mm Fat Type Ball End 15mm 4pcs
XP-10131 Rear Camberlink Mount 2pcs XP-10639 X310 2.0mm Graphite Mid Motor Upper Deck
XP-10135 Motor Mount Post XP-10643 Composite Upper Deck Stiffener (2)

XP-10139 3.0mm Suspension Pivot Pin 4pcs XP-10644 Composite Center Pulley Set For XQ 10 (A/B)

XP-10147 Shock Membrane 8pcs XP-10647 Kevlar Low Friction Belt 3x351mm

XP-10148 4.8mm Ball End 5mm Thread 10pcs XP-10650 Aluminum Dual Servo Saver Arm 18.5mm 2pcs
XP-10149 4.8mm Ball End Bmm Thread 10pcs XP-10651 X310 Aluminum Steering Plate For Dual Servo Saver
XP-10150 4.8mm Ball End 8mm Thread 10pcs XP-10652 Composite Anti-Roll Bar Ball Joint

XP-10151 4.8mm Ball End 10mm Thread 10pcs XP-10671 Titanium Outdrive Adapter 3.5mm 2pcs

XP-10155 Ball Bearing Anti-Roll Bar Set Bpcs XP-10717 Composite Anti Tweak Battry Holder

XP-10156 Steel Turnbuckle 29 mm 4pcs XP-10724 Long Travel Short Shock Grey Composite Shock Parts
XP-10157 Steel Steering Turnbuckle Set XP-10726 Lower Suspension Mount Spacer 0.5mm

XP-10159 Composite 1.1mm Piston Spacer Set XP-10810 Hard Strong Composite V2 C Hub 4 Degree

XP-10163 Composite Servo Horn Belt Tensioner Set XP-10813 X310 2.25mm High Flex Graphite Mid Motor Main Chassis Plate
XP-10166 Steel Double Joint Universal Shaft 2pcs XP-10819 Body Support Brace

XP-10167 Steel Universal Shaft Rear 2pcs XP-10822 Composite Rear Upright 2 PCS (Hard) V2

XP-10168 Soft Spring Pair Black 2pcs XP-10923 Hard Strong Front and Rear Composite Suspension Arms V2
XP-10169 Medium Spring Pair Silver 2pcs

XP-10170 Stiff Spring Pair Pink 2pcs X310 Option Parts

XP-10176 Anti-Roll Bar 1.2mm Front and Rear 2pcs Model Number | Product Name

XP-10177 Anti-Roll Bar 1.3mm Front and Rear 2pcs XP-10186 Brass Chassis Balancing Weights 15g 10g 4pcs
XP-10178 Anti-Roll Bar 1.4mm Front and Rear 2pcs XP-10187 Brass Chassis Centerline Balancing Weights 15g 25g 2pcs
XP-10179 Gear Differential Gasket 5pcs XP-10191 Aluminum Rf One Piece Suspension Mount

XP-10180 Composite Battery Stopper Set and Layshaft Bearing Holder Set XP-10196 Brass RF One Piece Suspension Mount

XP-10181 Gear Differential Spacer 5x15x0.4mm 10pcs XP-10198 Brass 2 Piece Suspension Mount

XP-10182 Gear Differential Spacer 3.6x9.5x0.2mm 10pcs XP-10199 Brass FF 1 Piece Suspension Mount

XP-10183 Silicone Gear Differential O-RING 25x1Tmm 10pcs XP-10200 Brass RR 1 Piece Suspension Mount

XP-10236 4.8mm Ball End 5mm Thread 4pcs XP-10220 Camberlink Stiffener set

XP-10237 4.8mm Ball End Bmm Thread 4pcs XP-10222 Graphite Option Steering Knuckle Plate 2pcs

XP-10238 4.8mm Ball End 8mm Thread 4pcs XP-10242 Brass Chassis Balancing Weights 10g 5g 4pcs
XP-10239 4.8mm Ball End 10mm Thread 4pcs XP-10243 Graphite 2.25mm Upper Bumper Holder

XP-10240 Aluminum Shim 3x5.5x1.0mm Red 10pcs XP-10247 Left and Right Hard Composite Steering Block

XP-10241 Aluminum Shim 3x5.5x2.0mm Red 10pcs XP-10255 Camber Stiffener Link Ball End

XP-10264 Composite Spool 38T Set XP-10268 On-power Control System 3mm Graphite Knuckle Plate 2pcs
XP-10265 Composite Spool Cups 2pcs XP-10269 On-power Control System Ball Stud Set

XP-10336 Steel Turnbuckle 18mm 4pcs XP-10320 Graphite Option Steering Knuckle plate (Less ackermann)
XP-10343 Graphite 3.0mm Floating Servo Holder For XP-10495 XP-10334 39.3mm Spring Steel Double Joint Universal Shaft 2pcs
XP-10494 Aluminum Steering Post For Dual Servo Saver 11.5mm 2pcs XP-10496 Kevlar Drive Belt 3 x 351mm

XP-10549 Aluminium Rear Stiffener Deck XP-10551 X310 2.25mm Graphite Mid Motor Main Chassis Plate
XP-10553 X@10 Aluminum Mid Motor Mount XP-10552 X310 2.0mm Graphite Mid Motor Upper Deck
XP-10554 XQ@10 Graphite 3.0mm Chassis Stiffener XP-10556 Steel Spool Outdrive Adapter 2pcs

XP-10555 XQ@10 Aluminum Mid Motor Servo Mount XP-10565 Composite Suspension Parts Set (Hard Strong]
XP-10558 X310 Separate Upper Bulkhead Type B XP-10566 Upper Deck Stiffener

XP-10561 Bumper Body Post (Foam Bumer LIGHT) XP-10559 X310 Shock Tower Front 3.0mm Graphite [ Short Shock )
XP-10562 Foam Bumer Light XP-10560 X310 Shock Tower Rear 3.0mm Graphite [ Short Shock )
XP-10563 XQ@10 Separate Upper Bulkhead Type A XP-10629 Aluminum Center Pulley Set For XQ 10 (A)

XP-10578 Aluminum Short Shock Cap 2pcs XP-10632 Aluminum Center Pulley Set For XQ 10 (B)

XP-10579 Aluminum Lower Short Shock Cap 2pcs XP-10641 On-power Control System

XP-10580 Aluminum Short Shock Adjustable Nut 2pcs XP-10653 Aluminum Mid Motor Main Chassis Plate XQ10

Page 24




08s | 96§ | 2i'9 | DE'9 | 8p'9 | 899 | 689 e SEL 09L i8¢ 9i'8 | 88 288 | 816 856 | 200f | 0S01 |20°%1 | 0911 | h221 | 96'21 | BL'E] 9ii

www.rc-xpress.com

09's | sL'S I6s | 09 | b9 | Ek'9 | 299 £8'9 | 50¢ 8zt ESL o8'L 608 | Ob'8 | hL'8 | 0I6 | 0S6 E66 | Ob'0! | E6'01 | 0511 | ki@l | 5821 sii

2b's 58S oL's 58's 209 | 619 | LES 959 | LL9 | 669 aze Lb'L bLL 208 EEB 998 EO06 2h'6 586 | 1E01 | €8°01 | Ob'11 | EOE] kit

b2's | LES Is's | §9's | 08's | 96'S | Ei'9 ie9 isg iL9 | €69 | 9i°L 0b'L L9°¢ S6°L 928 | 658 | 568 EEB 9.6 | 2201 | kL0 | OE'}) Ell

L0s 61'S 2E'S 8b's 09's | SLS I6's | 809 | 929 | Sk'9 | 5§99 98'9 | 60°L bEL 09'¢L 88°L 818 is8 L8'8 | S26 L9'6 | £]'01 | h9'0! 2l

06’k ao’s bi's L2s Ib'S | 58S | OL'S | 98§ | E09 | 029 | 669 | 659 | 089 E0¢L LeL ESL i8¢ 118 | bh'8 | 6.8 | LI6 | 656 | kOO i

sLh 98'h 86'h 0i's E2s 9E'S 0s’s 59's i85 | (65 | 5i8 EE9 ES'9 | bL9 | L6S ig¢ Sh'L bLL h0'8 9e'8 iL'8 | 606 056 oii

09’k 1Ly 28k E6'h s0s | 8i's IE's | sb's | 09'S | §'S | @6'S | 609 | 829 | Lb'9 | 899 | L6'9 | hi'L 0b'L L9°¢ L6L 8e8 £9'8 | 006 601

8k'h a5k a9y 244 68°h oo's El's gz's Ob'S | S5§ | 0L'S | 98's | bO'9 | 229 jLA] 29'9 | 06’9 | 80°L EEL 09¢ 68°L ige | ss8 801

EEDR 2b'h 2sh 29k ELh h8'h 86’k 80's igs | S€'Ss | 6b'S | 59'S i85 | 86s | 9/9 | S€9 | 959 | h89 1o0¢ s2¢ ESL a8¢ El8 01

oz'’k 62’k 8E'h 8k’ 85k 89'r o8’k 16'F b0's ar's 0E's bb's 65'S | §4'S | @6'S | 0i'9 | 629 | 059 | 849 | h6'9 | 6i1°L 8b'L SLL 801

L0k 9i'k ba'h bER Eb'h ESh LENd L7424 L8k 66'h 2i's | s2's | 6E'S | bS'S | OL'S | /8S | SO9 | €29 | hh'9 iL9 | 889 Ei'L 6EL s01

S6°E E0'h 2’k oz'’r 0E'h 6E'R (144 o9’k oL’k 28k b6'h L0's oz's bES | 6b'S | §9'S I8's | 66'S | 819 | LE9 | 5§99 i89 80°L kO
I6€ | 66E | 80F a1k s2'h SEh sh'h 85k a9’k LLh 68'h @0s | 51's | 625 | bb'S | 655 | 945 | E6'S | 2i9 I€9 | 659 | 5849 £01
88€ 96°E b0’k 2i'k 12y 1€k [L44 15k 19'F EL'h s8'h L6k oi's he's BE'S | bS'S | OL'S | L8'S 90’9 | se9 289 aoi
h8'E 26'E | 00k | 80k Li'k 2’y 9€'h Sk'k LSk 89’k o8’k 26k S0S | 6/'S | EES | 8p'S | b9'S | 28's | 009 | 6/9 ioi
08t 88't 96°E b0’k El'k 22k 2Eh 2b’h 25k £9'h SL'h L8k oo's kl's | 82§ Eb’'S | 655 | 9L'S | bE'S oo
aLE b8E 26E ook 60k 81k 8Z'h LEDR 8b'h 65k oLk 28'h S6'h 80S | E2'S | LES | ESS | OL'S 66
aLE o8t 88'E 96°E S0k bi'k [X-44 EER (144 bS'h 99y Ly 06k E0S | LI'S | 2E'S | 8h'S 86
69°E e h8'E 26°E 10k 0i'k 61’k 62'h 6ER 0s'k i19°p ELh S8 86'h ai's | 2§ i6
S9°F aLE 08t 88't L6'E S0k stk b2’k hER Sb'h 85k 89k o8’k E6'h L0'S 96
19 | 89°€ aLE bh8E 26E 10k 0i'k oz'h 0Eh ob'h is’h E9'h sLh 88'h 56
LS'E bh9'E aLE o8'e 88t L6'E a0’y S’k s2'h g€y (444 85k [ 744 b6
ES'E I19°€ | 89°€ 9LE | kBE | EFE | 20k 11'p 12r 1€k éb’h ESh E6
0Ss'E LSE h9'E aLE 08t 88't L6'E L0k LN z'k LER 26
Sr'E ESE 09°€ | 89 aLE h8'E E6E | 20k 2k 22k 16
ek'e 6b'E 9s5°€ bh9'E aLEe o8t 68°E 86°E L0k 06
8EE Sh'E a2s'E 09t | 89E | 9LE | h8E | E6E 68
bEE I1b'E 8h'E 8s°€ E9E aLEe 08'€ 88
IEE LEE bb'E 25°E | 6SE L9E L8
LZE EEE L4 8h'E S§°E a8
EZE | OEE 9g'E bb'E 58
61E 82€ EEE b8
S1E 22E £8
2i'e 28

os (14 8h 44 Sk Sh (14 {14 2k Ik 114 6E 8€ LE 9g 13 kE EE 2€ 1€ 13 62 82 L2 gz sz Lo £z a2z iz oz 61 81 Ll Ell

h8'E £01

Jean inds

ELE | 08E aoi

Page 25

29°€ | 69 | 9LE 10}

2SE | BSE | 59 | ELE ooi

eh'E | BhE | SSE | @9E | BIE 66

EEE | BEE Sh'E ISE | BSE S9°E 86

E2ZE | 62E | S€€E | IbE | Bh'E | bSE | I9E€ L6

hi’€ | 02’€ | 92°€ | 2E'E | BEE | bb'E ISE€ | 8SE 96

S0 11'E | LI'E | 22€E | B2E | bEE IbE | Lh'E | bSE S6

862 EOE | 80°E EI'E | BI'E | S2E IEE LEE EP'E | OSE b6

062 | s6'2 | 662 | SOE | OI'E | 91 € | IZ€ | L2ZE | EEE | Ob'E | 9b'E E6

a8a | L8@2 iee | 96 I0E | LOE | 2IE | BI'E | h2E | DEE | 9EE | EbE 26

kL2 | 6L2 gg'e | 8ge E6'2 | 862 EOE | BOE | KI'E | O2E gz'e EEE | BEE 16

92 e 9/2 | 082 | s82 | 062 | S62 | OOE | SO'E 1I'e LI'E EZE | B2E SE'E 06

0s'e | b9'e¢ | 892 | €L@ | LL2@ | @82 | (8@ | @6@ | L62 | 20E | LOE | EI'E | 6BI'E | S2E | 2EE 68

£s@ | Ls@ i9@ | 92 | 0L@ | bL@ | 6L2 | €82 | 882 | E6@ | 66'@ | bOE | OI'E | SI'E | 22€ | B2E 88

Lb@ | 0s2 | bs@ | 85@ | @92 | /9@ ice 9/2 | 082 | s82 | 062 | S6@2 i0E a0 2i'E | 8I'E | b@E L8

Ob'2 | kb2 | 8h2 is2 | s§s2 | 652 | h92 | 892 acle e age 82 262 i62 EOE | 8OE ki’E | O2E a8

hee | see ih@ | sh@ | 8p@ | @s@ | 952 | 09@ | s9@ | 692 | bhL@ | 8L@ | €82 | 882 | b6 | 662 | SOE 1€ | LI'E 58

8sae jIE@ | s€2@ | 8e@ | @@ | 9p'@ | 6h@ | ES@ | LSs@ | @92 | 99¢ ile | st2 | 082 | s82 | o6 | 96 I10E | LOE | EIE b8

g2e@ | s@@ | 622 | @ge | sE€2 | bE@ Ep'@ | 9p'2 | OS2 | bS2@ | 652 gge | /9@ ale e age 82 262 | 86@ EOE | BOE £8

=
£
W
2
y
0
e
b
0
u
Q

are 612 gg2 | 922 | 62 Eg2 9g’2 | Op2 Ep'2 | Lh2 is2 | ss2 | 092 | p9e | 692 EL2 | 8L@2 £8'2 | 682 b6'2 | O0E SO0°E 28

Iie | bi@ | Li@ | 022 | E@@ | 92@ | Oee | gEe@ | LgE@ | Oh@ | bh@ | 8h@ | 252 | LSs@ i9@ | s9@ | 0L@ | ste | 082 | s8¢ | 062 | 962 | 20°€ 18

so02 8oe e hia iie og2 | bee | L22 | OEe | hE2 | 8BE? ib'2 | sh'@ | 6h2 £se2 | 8s@ age L9e ice ase ige 82 262 o8

E ooz | Eo2 | 902 | 80¢e i1e | ki@ | 8i@ ige | hee | L2@ lg2 | g2 | 82 | @h@ | 9k@ | 0S@ | hS2 | 6S@ gg2 | 89@ ELe | 8Le £ge 6L

S6°1 86°1 ooz goe go02 602 2le | sie | 8ie jge | se@ | 82@ 2g2 | sg2 | 6E? Eb2 ih2 ise 9s'2 | 092 | s92 | 692 bL2 8L

TI 06/ E6'1 5861 861 ooe E0e | 90¢ | 602 | @ie | Si@ | 8i¢ | @2¢ | s@¢ | @@ | 2E? 9@ | Ob@ | bb@ | 8h2 esa | Ls@ i9e 992 L

) 581 88’} 06°} E6°1 S6°1 86°1 ioe £oe go2 602 | 2ie 9ie | 61@ aaee gg'e | e2@ Ege Lee ibk'2 | sh'@ | 6h2 Es2 | 8s@ 9L

o8’ 8’1 S8 88’} 06°} E6°1 S6°1 86°1 ioe | bo@ | (02 | Oi2@ | Eie | 9i2@ | 6i@ gge | 922 | DE2@ | hE@ | 8E2 ke gr'2 | 0s@ s

u acLi 8L} o8’} 8} 587 81 06°} E6°1 58671 86°} jo2 | bo2 | L02 | Oi2 Eie g9j2 | og2 g2'2 | L22 | DE2 | bEZ | 8E? a2ba be

E i ELT acLt 8L} o8’} E8'1 581 81 061 E6'1 861 861 ioe | boe | (o2 | 0ie Ei@ | Li@ | o@@ | pae@ | L2@ ige | sge EL

~ 497 69°1 1 ELT 8L} 8L} o8’} a8t 581 81 06°} E6°1 S6°1 86°1 ioe | bo@ | L02 | 012 | hie | Lie ig'e | hee | s2e aL

E £9°7 897 L9°7 691 e EL} s 8L} o8’} a8 581 89 06°} E6°1 96°1 86°1 ioe | ko2 | 802 lie | ki@ | 8i@ ige 1L

e 85} o9’} 297 LERS a9°j 89} 12 EL} 8L 73 o8’} 28 584 8 06°} E6'] 96°} 66°} 202 | so2 | 802 e | sie oL

x bs't a5t 85’1 o't a9t LEN] EEN 89’1 oL EL} 8L L o8’} 28’1 581 81 061 E6'1 96°1 66°1 éoe | soe | soe 69
E S8 b8 £8 a8 18 o8 6L 8L L 9L SL kL EL aL 14 oL 69 89 L9 a9 59 k9 &9 a9 i9 os 65 8s 4] as S5 bS ES as 18

uould




Driver Track Surface Outdoor Asphalt Track Temperature
. Medi i
Date Track Traction edum Result Air Temperature
Track Country Best Lap Humidily Remark
Front Spncer - Oplional On-Power Control System
Spacer mm O
32 ]
Spacer mm % @ @ ' 23 O Spacer mm
© @ @ ép Spacer  mm
o Ny~
S =
—H* cex O
52 50 48 46 44 42 4 TR e 2 42 44 46 48 50 5
C__|
N\ C L~
Spacer mm
. Hex Offsel mm mm c :
Camber Link C-Hub ! amber Link Hex Offset mm
— [fIMm[H Camber Camber ] Caster
Steering Block  Ride Height mm mm Rear Hub Ride Height mm Steering Block
EMDH E’MDH DownSh mm Cim LIH
. DownSlop mm mm . ownslop Suspension Arm
Suspension Arm Suspension Arm SwayBar 12  mm Om[OH
] M [JH Sway Bar 13 mm | 13 mm [¢|M[]H Y
Front 1 7 \ Rear Toe In
Toe Out * ( Front Tire Additive Area [ ] Spacer { = iHve Area
[ | Bump Steering Rear Tire Addili
0 | Spacer onm Lower Arm O
k Spacer mm
Lower Arm © =
Spacer mm o]}
2 Shack Tower Spacer mm_(©
Link Spacer mm
© Link Spacer
Wheelbase Spacer
Shack Tower Spacer
mm P © Weight g RF mm ©
! 2 RR__MM  yeight 0 1
STH 7 O 9 8 e o
Wheelbase = i imai A (5 &
SPBCEI' wml\l||||||\|\|n|u|u|m o @ g © ©
o
FF mm i —
- : = < P “ | _ _
FR mm_o Ol ’ u\ = © 2 o
Suspension Mount Sety FR Flex Control
P o :
FF o809 OO0 [JAluminum Chassis [ | CenterPost (O 5
= ©
O? ©f \© ©
. ! QAw [ spit  Shim ©00©@00 0L _J)0 © ®© 0O O O O °
! Alu Shim 0.5 [C] Brass [C] Solid mm © = \@ 00-3. ©
[€] 0.5 [ Brass mm O@ ©
000 000 © 09 © © © ©
RR S © © © © ©
OCO OO Front Under Chassis Stiffener Rear Under Chassis Sliffener
o o [ INone [1Standard Baltery [ INone
a1 @ Au shi mm I Alu  [E]spit  Shim | |[]Graphite [_1Short Baltery (Forward Pasition) [ Graphite
Ol 0.5 Brass _'m ___mm 0.5 [C] Brass [C] Solid mm | || Brass [1Short Baltery (Backward Position) [ ]Brass
Damper Selup Front | Rear Transmission Selup
Front Rear
Spring Servo Tires
, Spool Gear Diff
Oil
) Esc Additive
Rebound oil oil
Molor Body
Piston 4 4 .
Weight g Weight g
Length Spur P/ T Rear Wing
Foam Insert [ ] Foam Insert [ ] Positiar LOW Posilion LOW NaN
HoleinCap [ HoleinCap [ Pinon  ps T FOR a




j—
—
—

I
570
)]

A5

OO ©

o

MPETITION TOURING CAR

IXERESS

xserme

www.rc-xpress.com
|

\
@

(




	XQ10R Manual_A0_OL
	XQ10R Manual_A1_OL
	XQ10R Manual_A2_OL
	XQ10R Manual_A3_OL
	XQ10R Manual_A4_OL
	XQ10R Manual_A5_OL
	XQ10R Manual_A6_OL
	XQ10R Manual_A7_OL
	XQ10R Manual_A8_OL
	XQ10R Manual_A9_OL
	XQ10R Manual_B10_OL
	XQ10R Manual_B11_OL
	XQ10R Manual_B12_OL
	XQ10R Manual_B13_OL
	XQ10R Manual_B14_OL
	XQ10R Manual_B15_OL
	XQ10R Manual_B16_OL
	XQ10R Manual_B17_OL
	XQ10R Manual_B18_OL
	XQ10R Manual_B19_OL
	XQ10R Manual_C20_OL
	XQ10R Manual_C21_OL
	XQ10R Manual_C22_OL
	XQ10R Manual_C23_OL
	XQ10R Manual_C24_OL
	XQ10R Manual_C25_OL
	XQ10R Manual_C26_OL_Editable
	XQ10R Manual_C27_OL

	Camber: 
	Camber-r: 
	Downstop: 
	Downstop R: 
	Rh f: 
	Rh r: 
	hex f: 
	hex r: 
	Sway r: [1.3]
	F t: 
	R t: 
	Ack: 
	bs: 
	f clm s: 
	rclm s: 
	r las: 
	f las: 
	f ff wbs: 
	f fr wbs: 
	f w: 
	r ff wbs: 
	r fr wbs: 
	r w: 
	rssts: 
	fr sus mount: Off
	r sus mount: Off
	ff sus mount: Off
	rrr sus mount: Off
	bs sus mount: choice 10
	f spring: 
	r spring: 
	f oil: 
	f reb: 
	f length: 
	r oil: 
	r reb: 
	r length: 
	r f ins: Off
	f f ins: Off
	r d oil: 
	f d oil: 
	f d oil weight: 
	r d oil weight: 
	servo: 
	esc: 
	motor: 
	tires: 
	additive: 
	body: 
	r wing: 
	spur: 
	s pitch: 
	ff2: Choice5
	ffr2: Choice5
	fr sm: Choice5
	rf sm: Choice5
	f diffh: [Low]
	r diffh: [Low]
	Dropdown2: [4]
	Dropdown3: [4]
	rearaddi: Off
	rearaddi1: Off
	rearaddi2: Off
	rearaddi3: Off
	faddi: Off
	faddi1: Off
	faddi2: Off
	faddi3: Off
	tpd1: Off
	tpd2: Off
	tpd3: Off
	tpd4: Off
	rear hub m h: Choice1
	rear susp arm m h: Choice1
	c hub: Choice1
	steering block m h: Choice1
	suspension arm m h: Choice1
	hex xoc: 
	Camber-xoc: 
	Rh xoc: 
	Downstop XOC: 
	Sway xoc: [1.2]
	xoc steering block: Off
	xoc suspension arm: Off
	ff alu b: choice 8
	rr alu b: choice 9
	rf alu b: choice 8
	Fr alu bb: Off
	rf split solid: choice 8
	FR split solid: choice 8
	xoc spacer 4: 
	r hole: Off
	f hole: Off
	pinion: 
	p pitch: 
	Text13: NaN
	BATTERYPOSITION: Off
	BATTERYPOSITION1: Off
	BATTERYPOSITION2: Off
	NORP2: Off
	NORP: Off
	MC1: Off
	MC2: Off
	MC3: Off
	MC4: Off
	MC5: Off
	MC6: Off
	MC7: Off
	tpd5: Off
	tpd6: Off
	tpd7: Off
	STS: 
	Driver: 
	Date: 
	Track: 
	Dropdown6: [Medium]
	result: 
	Temp Track: 
	Temp Air: 
	Country: 
	Best Lap: 
	Humidity: 
	Remark: 
	track s: [Outdoor]
	tracko: [Asphalt]
	xoc spacer 1: 
	xoc spacer 3: 
	CL-Chub: 
	rearhub-spacer: 
	f cl m s: 
	R cl m s: 
	SORD: [Spool]
	xoc spacer 2: 
	Sway F: [1.3]
	MC8: Off
	MC9: Off
	MC10: Off
	MC11: Off
	tpd8: Off
	tpd9: Off
	tpd10: Off
	FCL: Choice1
	RCL: Choice1
	Front Shock Hole: Choice1
	Rear shock hole: Choice1
	FUCS1: Off
	FUCS2: Off
	FUCS3: Off
	RUCS1: Off
	RUCS2: Off
	RUCS3: Off
	GC: Off
	AC: Off
	rear hub H1: Choice1
	Caster: 
	Steeringinsert: Off
	tpd11: Off
	tpd13: Off
	tpd12: Off
	tpd14: Off
	FRSHIM: 
	RFSHIM: 
	FFSHIM: 
	RRSHIM: 


